
 

 
STATE OF UTAH 

DIVISION OF WATER QUALITY 
DEPARTMENT OF ENVIRONMENTAL QUALITY 

SALT LAKE CITY, UTAH 
 
 

UTAH POLLUTANT DISCHARGE ELIMINATION SYSTEM (UPDES) PERMITS 
 
 

Major Municipal Permit No. UT0020109 
Biosolids Permit No. UTL020109 

 
 
 
 
In compliance with provisions of the Utah Water Quality Act, Title 19, Chapter 5, Utah Code 
Annotated ("UCA") 1953, as amended (the "Act"), 
 
SPANISH FORK CITY 
 
is hereby authorized to discharge from its wastewater treatment facility to receiving waters named  
 
DRY CREEK,  
 
to dispose biosolids,  
 
in accordance with specific limitations, outfalls, and other conditions set forth herein. 
 
 
This RENEWAL permit shall become effective on February 1, 2022. 
[...]
combusted at 550 degrees Celsius for 15-20 minutes in the presence of excess air. 
 
C. Pretreatment.  

 
1. “Indirect Discharge” means the introduction of pollutants into a publicly-owned treatment 

works (POTW) from any non-domestic source regulated under section 307 (b), (c) or (d) 
of the Act.  
 

2. “Interference” means a discharge which, alone or in conjunction with a discharge or 
discharges from other sources, both: 

 
a. Inhibits or disrupts the POTW, its treatment processes or operations, or its sludge 

processes, use or disposal; and 
 

b. Therefore is a cause of a violation of any requirement of the POTW's NPDES permit 
(including an increase in the magnitude or duration of a violation) or of the prevention 
of sewage sludge use or disposal in compliance with the following statutory provisions 
and regulations or permits issued thereunder (or more stringent State or local 
regulations): Section 405 of the Clean Water Act, the Solid Waste Disposal Act 
(SWDA) (including title II, more commonly referred to as the Resource Conservation 
and Recovery Act (RCRA), and including State regulations contained in any State 
sludge management plan prepared pursuant to subtitle D of the SWDA), the Clean Air 
Act, the Toxic Substances Control Act, and the Marine Protection, Research and 
Sanctuaries Act. 

 
3. “Local Limit” is defined as a limit designed to prevent pass through and/or interference.  

And is developed in accordance with 40 CFR 403.5(c). 
 

4. “Pass Through” means a Discharge which exits the POTW into waters of the United States 
in quantities or concentrations which, alone or in conjunction with a discharge or 
discharges from other sources, is a cause of a violation of any requirement of the POTW's 
NPDES permit (including an increase in the magnitude or duration of a violation). 

 
5. “Pretreatment Standard” means any regulation containing pollutant discharge limits 

promulgated by the EPA in accordance with section 307 (b) and (c) of the Act, which 
applies to Industrial Users. This term includes prohibitive discharge limits established 
pursuant to §40 CFR 403.5.  

 



PART VIII 
DEFINITIONS 

 

 - 42 - 

6. “Publicly Owned Treatment Works or POTW” means a treatment works as defined by 
section 212 of the Act, which is owned by a State or municipality (as defined by section 
502(4) of the Act). This definition includes any devices and systems used in the storage, 
treatment, recycling and reclamation of municipal sewage or industrial wastes of a liquid 
nature. It also includes sewers, pipes and other conveyances only if they convey wastewater 
to a POTW Treatment Plant. The term also means the municipality as defined in section 
502(4) of the Act, which has jurisdiction over the Indirect Discharges to and the discharges 
from such a treatment works. 
 

7. “Significant industrial user (SIU)” is defined as an industrial user discharging to a POTW 
that satisfies any of the following:   

 

a. Has a process wastewater flow of 25,000 gallons or more per average work day; 

b. Has a flow greater than five percent of the flow carried by the municipal system 
receiving the waste;  

c. Is subject to Categorical Pretreatment Standards, or  

d. Has a reasonable potential for adversely affecting the POTW's operation or for 
violating any pretreatment standard or requirement. 

 
8. “User or Industrial User (IU)” means a source of Indirect Discharge 
 

D. Reuse 
 
1. TBPEL Reuse Average Annual Discharge Concentration 
 

a. “Monthly Average Mass Loading” in lbs/d means the pounds per day of a 
pollutant discharged on average during a calendar month, calculated as the 

average monthly discharge concentration (mg/L) times the average 
monthly surface water discharge flow rate to (mgd) times the 8.34 
conversion factor. 

 
b. “Monthly Average Plant Flow” in mgd means the average of daily plant 

flows over a calendar month, calculated as the sum of all surface water 
and reuse outfalls daily discharges measured during a calendar month 
divided by the number of daily discharges measured during the month. 

 
c.   “Annual Average Mass Loading” in lbs/d means the average of monthly 

mass loading per day over a calendar year, calculated as the sum of 
monthly average mass loadings measured during a calendar year divided 
by the number of monthly average plant flows measured during the year. 

 
d.  “Annual Average Plant Flow” in mgd means the average of monthly 

average plant flows per day over a calendar year, calculated as the sum of 
monthly average plant flows measured during a calendar year divided by 
the number of monthly average plant flows measured during the year. 



PART VIII 
DEFINITIONS 

 

 - 43 - 

e.  “TBPEL Reuse Average Annual Discharge Concentration” in mg/L means 
the equivalent concentration if the load discharged to the receiving water 
were carried by the full plant flow without the historic reuse flows, if any, 
over a calendar year, calculated as the annual average mass loading (lbs/d) 
divided by the 8.34 conversion factor divided by the annual average plant 
flows (mgd). 

 
f.  Equation for TBPEL Reuse Average Annual Discharge Concentration: 
 

𝐶𝐶𝑟𝑟 =
∑ 𝑚𝑚𝑛𝑛̇𝑖𝑖
𝑛𝑛
𝑛𝑛

8.34 ∗ 𝑄𝑄𝑎𝑎
 

 
𝐶𝐶𝑟𝑟 = 𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇 𝑅𝑅𝑅𝑅𝑅𝑅𝑅𝑅𝑅𝑅 𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷ℎ𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎 𝑓𝑓𝑓𝑓𝑓𝑓 𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓 (

𝑚𝑚𝑚𝑚
𝐿𝐿

) 

𝑚𝑚𝑛𝑛 = 𝑀𝑀𝑀𝑀𝑀𝑀𝑀𝑀ℎ𝑙𝑙𝑙𝑙 𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎 𝑚𝑚𝑚𝑚𝑚𝑚𝑚𝑚 𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙𝑙 (
𝑙𝑙𝑙𝑙𝑙𝑙
𝑑𝑑𝑑𝑑𝑑𝑑

)
̇

 

𝑛𝑛 = 𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁 𝑜𝑜𝑜𝑜 𝑚𝑚𝑚𝑚𝑚𝑚𝑚𝑚ℎ𝑙𝑙𝑙𝑙 𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎 𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝 𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓 𝑚𝑚𝑚𝑚𝑚𝑚𝑚𝑚𝑚𝑚𝑚𝑚𝑚𝑚𝑚𝑚 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑 𝑡𝑡ℎ𝑒𝑒 𝑦𝑦𝑦𝑦𝑦𝑦𝑦𝑦 
 
𝑄𝑄𝑎𝑎 = 𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃 𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹 − 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑ℎ𝑎𝑎𝑎𝑎𝑎𝑎𝑒𝑒 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟 𝑜𝑜𝑜𝑜 𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒 𝑡𝑡𝑡𝑡 𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠 𝑤𝑤𝑤𝑤𝑤𝑤𝑤𝑤𝑤𝑤𝑤𝑤 𝑎𝑎𝑎𝑎𝑎𝑎 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟 (𝑚𝑚𝑚𝑚𝑚𝑚) 

 



FACT SHEET AND STATEMENT OF BASIS 
SPANISH FORK WASTEWATER TREATMENT PLANT 

RENEWAL PERMIT: DISCHARGE, BIOSOLIDS & STORM WATER 
UPDES PERMIT NUMBER: UT0020109 

UPDES BIOSOLIDS PERMIT NUMBER: UTL0020109 
MAJOR MUNICIPAL 

 
FACILITY CONTACTS 
 
Person Name:   Cory Pierce, P.E.   
Position:   Wastewater Manager   
Telephone:    (801) 804-4466 
   
Person Name:   Ben Winn  
Position:   Assistant POTW Manager  
Person Name:   Chris Thompson 
Position:   Public Works Director  
 
Facility Name: Spanish Fork Wastewater Treatment Plant 
Mailing Address: 40 South Main Street 

Spanish Fork, Utah 84660  
Telephone:    (801) 798-5000 
Actual Address:    2160 North 150 East 
 
 
DESCRIPTION OF FACILITY 
 
The Spanish Fork Wastewater Treatment Plant (Spanish Fork City) is located at 2160 North 150 East, 
Spanish Fork, Utah and serves the City of Spanish Fork with the outfall located at latitude 40o08'43" and 
longitude 11o35'54". The State of Utah Database Storet number is 499602. The design flow of the facility 
is 5.0 MGD average daily flow with a peak flow of 10 MGD.  
 
The influent enters the plant through a rectangular channel and is monitored by a Flowdar flow meter. The 
headwork’s building separates the influent flow into two 4' channels equipped with two step screens. Both 
screens have two pressure washers, compactors and an automatic bag system.  
 
Following the headwork’s building are two aerated grit chambers with a volume totaling 3200 ft3. The 
detention time in the grit chambers at a flow of 5 MGD equals 3.45 minutes. Approximately 10 ft3/day is 
removed from the grit chambers. Aeration is provided by two 20 HP, 200 cfm positive displacement air 
blowers. Following the grit chambers, the flow enters three primary clarifiers. Two of the primary clarifier 
dimensions are 60 ft with a 7 ft sidewall depth and the other clarifier is 75 ft with a 12 ft sidewall. At the 
above mentioned flow, the detention time in the primary clarifiers equals 2.6 hours. The effluent from the 
primary clarifiers then enters the Intermediate Pumping Station that has two 60" screw pumps each 
equipped with a pumping capacity of 7000 gpm.  
 
The flow enters a wet well for the trickling filter pumps where there the flow is split between aerotors and 
a plastic media trickling filter. The plastic media filter is 80 ft in diameter with a total media volume of 
80,000 ft3. The aerotors are in 4 basins each approximately 266,000 gallons, combining to 1,066,000 gallons 
total. The effluent leaving the trickling filter and aerotors then enters the final clarifiers.  
 
The two final clarifiers have a diameter of 90 ft with a sidewall depth of 14 ft. The detention time in the 
two clarifiers is 6.4 hours at the above mentioned flow rate. The flow then enters the Chlorine Contact 



   
Spanish Fork Waste Water Treatment Plant FSSOB 

UT00201090 
 

 
Page 2 of 24 

Basin where chlorine is injected by a Chlor-A-Vac. The chlorine introduced to the system is controlled by 
Capital Control Rotometers and Stranco ORP equipment with a capacity of 200 pounds per day (ppd) of 
chlorine. The Chlorine Contact Basin has a detention time of 60 minutes at 5 MGD and 30 minutes at peak 
flows of 10 MGD. The Chemical Control Building stores one ton containers of chlorine along with the 
control equipment. The effluent flows approximately 300 ft east and 3300 ft north to the discharge point. 
 
Spanish Fork City has four anaerobic digesters. The two fixed lid primary digesters are 50 ft in diameter 
with a total volume of 102,100 ft3 and two 40 ft diameter floating lid secondary digesters with a combined 
total volume of 25,130 ft3. The detention time of the primary digester is 60 days. One of the secondary 
digesters is heated to help digestion and water removal. The remaining digesters primary responsibility is 
settling. The sludge from the two primary clarifiers is pumped to the primary digester by two positive 
displacement pumps at regular intervals. The pumping rate is controlled by adjusting the time that the 
pumps are to pump each hour. Spanish Fork contains two boilers that produce 60,000,000 BTU/hr and two 
heat exchangers with a sludge rate and hot water rate of 250 gpm. The total detention time is approximately 
75 days for all four digesters combined.  
 
Spanish Fork City has six drying beds with a capacity of 26 lbs dry solids/ ft2 / year. During the winter 
months a two meter belt press is used to de-water the bio-solids. The bio-solids are removed from the drying 
beds and are either sent to a land fill or used for agriculture land application. Approximately 200 metric 
tons of dry bio-solids are produced each year by the facility.  
 
The facility is planning an upgrade, but the details of that plant have not been finalized.  
 
SUMMARY OF CHANGES FROM PREVIOUS PERMIT 
 
The flow rate for the facility has increased from a maximum monthly average of 5 MGD to a maximum 
monthly average of 8 MGD.  The daily maximum flow is increased from 10 MGD to 10.4 MGD. The 
changes reflect the final flow rates of the new facility. 
 
Limits for Cadmium and Cyanide are being added to the permit as the reasonable potential analysis showed 
the facility has the reasonable potential to violate water quality standards for these pollutants.  
 
Biomonitoring (WET Testing) limits are being added to the permit based upon the 2018 Biomonitoring 
policy adopted by the Division of Water Quality. Previously the facility was conducting WET testing, but 
the results were not enforceable limits. 
 
There are two updated compliance schedules in the permit. These compliance schedules are related to the 
facility’s optimization for ammonia, and compliance with the TBPEL rule.  The facility has been granted 
variances for these issues and the timelines in the compliance schedules reflect the milestones in the 
variances.  
 
Upon the completion of the new plant, the facility has requested the ability to reuse its wastewater in order 
to meet the phosphorous limits in the TBPEL rules. 
 
  
  



   
Spanish Fork Waste Water Treatment Plant FSSOB 

UT00201090 
 

 
Page 3 of 24 

DISCHARGE 
 
DESCRIPTION OF DISCHARGE 
The Spanish Fork City has been reporting self-monitoring results on Discharge Monitoring Reports on a 
monthly basis. 

Outfall Number   Location of Discharge Outfall 
001 Located at latitude 40°08'43" and longitude 

111°35'54". The discharge is through a gravity 
flow concrete pipe leading from the chlorine 
contact basin to Dry Creek which flows to the 
Provo Bay area of Utah Lake. 

 
Outfall Number Location of Effluent Reuse Discharge Outfall and  

001R Description of Area for Use 
 Located at latitude 40°08'43" and longitude 

111°35'54". The discharge is through a gravity 
flow concrete pipe leading from the chlorine 
contact basin to Dry Creek which flows to the 
Provo Bay area of Utah Lake. 

 
RECEIVING WATERS AND STREAM CLASSIFICATION 
The discharge flows into Dry Creek, which then flows into Utah Lake (Provo Bay). Dry Creek is classified 
as 2B, 3E, 4, and Utah Lake is classified as 2B, 3B, 3D, 4 according to Utah Administrative Code (UAC) 
R317-2-13.  
 
Dry Creek 
Class 2B -Protected for secondary contact recreation such as boating, wading, or similar uses. 
Class 3E -Severely habitat-limited waters. Narrative standards will be applied to protect these waters 

for aquatic wildlife. 
Class 4 -Protected for agricultural uses including irrigation of crops and stock watering. 
 
Utah Lake (Provo Bay) 
Class 2A - Protected for frequent primary contact recreation where there is a high likelihood of 

ingestion of water or a high degree of bodily contact with the water. Examples include, but 
are not limited to, swimming, rafting, kayaking, diving, and water 
skiing. 

Class 3B  - Protected for warm water species of game fish and other warm water aquatic life, 
including the necessary aquatic organisms in their food chain.  

Class 3D  - Protected for waterfowl, shore birds and other water-oriented wildlife not included in 
Classes 3A, 3B, or 3C, including the necessary aquatic organisms in their food chain. 

 
Additionally, Dry Creek is listed on the 303(d) as being impaired for E. coli and pH. Provo bay is listed as 
impaired for pH, Harmful algal blooms, Total Phosphorus as P, Total Ammonia as N, Eutrophication (tier 
II), PCB in Fish Tissue 
 
BASIS FOR EFFLUENT LIMITATIONS 
Limitations on total suspended solids (TSS), biochemical oxygen demand (BOD5), E. coli, pH and percent 
removal for BOD5 and TSS are based on current Utah Secondary Treatment Standards, UAC R317-1-3.2.  
The oil and grease is based on best professional judgment (BPJ).  Attached is a Wasteload Analysis for this 
discharge into the receiving water. It has been determined that this discharge will not cause a violation of 



   
Spanish Fork Waste Water Treatment Plant FSSOB 

UT00201090 
 

 
Page 4 of 24 

water quality standards. An Antidegradation Level II review is required since the facility will be increasing 
their flow with the construction of the new facility. The Level II ADR can be found in the permit 
application. The permittee is expected to be able to comply with these limitations.  The permit limitations 
are: 
 
Reasonable Potential Analysis 
Since January 1, 2016, DWQ has conducted reasonable potential analysis (RP) on all new and renewal 
applications received after that date. RP for this permit renewal was conducted following DWQ’s 
September 10, 2015 Reasonable Potential Analysis Guidance (RP Guidance). There are four outcomes 
defined in the RP Guidance: Outcome A, B, C, or D. These Outcomes provide a frame work for what 
routine monitoring or effluent limitations are required. 
 
A quantitative RP analysis was performed on effluent metals to determine if there was reasonable potential 
for the discharge to exceed the applicable water quality standards.  Based on the RP analysis, the following 
parameters exceeded the most stringent chronic water quality standard or were determined to have a 
reasonable potential to exceed the standard: Cadmium and cyanide (Outcome A). A copy of the RP analysis 
is included at the end of this Fact Sheet. 
 
Upon review of the data provided to the Utah Division of Water Quality by Spanish Fork City, it was 
discovered that there were discrepancies between the State Water Quality Standard for cadmium and 